



3348 Route 208, Campbell Hall, NY 10916
 Phone: 845-496-1600 Fax: 845-496-1398
 12960 Commerce Lake Drive, A14, Fort Myers, FL 33913
 42 Day Farm Road, West Stockbridge, MA 01266
 1813 State Route 7, Harpursville, NY 13787

Client:	Aden Aggregates	Project:	Craemer
Material:	Grey Clay	Project #:	250142
Source:	Chester Quarry	Lab No.:	25-0091
Location:	Stockpile	Item Number:	Embankment Fill
Date Sampled:	1/28/2025	Sampled By:	Client
Date Tested:	2/10/25	Tested By:	William Soha

REPORT OF ATTERBERG LIMITS TEST RESULTS
TEST METHOD: ASTM D4318; LL Method B

Lab Number:	25-0091	Specification
Liquid Limit:	21	
Plastic Limit:	14	
Plasticity Index:	7	

Notes: Values shown are percent moisture.
 Customary procedure is to round results to the nearest whole number.

Comments:

Emily J. Rodriguez

Report Reviewed By: _____

This report shall not be reproduced, except in full, without the written permission of Advance Testing Company, Inc.

The results in this report relate only to the items inspected or tested.